P-440-JSL-CHEMICAL-52019

(Revision - 01)

SUMMARY OF ENVIRONMENTAL IMPACT ASSESSMENT
(EIA) REPORT

FOR

ESTABLISHMENT OF 100 MT/D ACETIC ANHYDRIDE
MANUFACTURING UNIT & 2 MW CAPTIVE POWER PLANT (CPP)

BY

JAKRAYA

r Ltd .

JAKRAYA SUGAR LTD. (JSL)

A/P - WATWATE, TAL.: MOHOL, DIST.: SOLAPUR
STATE : MAHARASHTRA

PREPARED BY

EQUINOX

Equinox Environments (Indlia) Pvi. Ltd.

EQUINOX ENVIRONMENTS (I) PVT. LTD.

Environmental; Civil & Chemical Engineers, Consultants and Analysts, Kolhapur (MS)
E-mail: projects@equinoxenvi.com, eia@equinoxenvi.com

An ISO 9001 : 2015 & QCI - NABET Accredited Organization

7

ST i

STEM Cg
d%“ ’?&}O
£ B
5 - AAE
— SEEAAE)
&Nv-tsj &lm\ V5
1S0 9001

January - 2020



[...]
Molasses 196 5,880
Bagasse 1470 44,100
Press mud 196 5,880
Co-Gen Electricity (MW) 264 MW 7920 MW
(11 MW)
Distillery Rectified Spirit /ENA 30 900
(30 KLPD) | CO, Gas 22 660

Details of manufacturing process and flow chart for proposed unit & existing sugar factory,
co-gen plant and distillery are given in Chapter 2 of the EIA Report.

5) THE PURPOSE

The acetic anhydride market is anticipated to register a CAGR of more than 4% during the
forecast period, 2019-2024. The market is majorly driven by the growing usage of acetic
anhydride in laundry detergents and increasing demand from the pharmaceutical industry for

2



acetic anhydride as an intermediate. The growing usage of TAED in the laundry detergent
segment has driven the market for acetic anhydride.

6) ENVIRONMENTAL ASPECTS

JSL has implemented an effective ‘Environmental Management Plan’ and various aspects of
the same are as follows:-

A. Water Use, Effluent Generation and its Treatment
a. Water Use

Water consumption for proposed projects is presented at table 6 and details about water
requirement for integrated complex re given in Table 7.

Table 6 Water Consumption in Chemical Plant

No. Description Water Consumption (M*/Day)
1 Domestic "6
2 Industrial
a. Processing 2.5
b. Acid Recovery Plant 39
c. Washing 2
d. R&D Lab, QC Lab & Pilot Plant 2
e. Cooling 450 ("385+*65)
f. Boiler Feed 40
g. Scrubber 7
h. Other utility operations 0.5
i. DM backwash for boiler 7
Industrial Total 540 (475 + *65)
3 Gardening *55 (*50+°5)
Grand Total 601 (" 481+ *115+ °5)

Note- # - Fresh water taken from Bhima river, *-Recycled water from proposed ETP,
$ - Recycled water from proposed STP

b. Total Water Requirement in JSL Integrated Complex

Table 7 Water Requirement for Integrated Complex

No Activity Description Fresh Water Treated effluent/ | Total water
Consumption Condensate (M*/Day)
(M°/Day) (M®/Day)
1 |Sugar (4900 Domestic 50 (100%) 0 50 (100%)
TCD) & Co-gen
(11 MW) Industrial & 310 (13%) 2135(87%) 2445 (100%)
gardening
2 | Distillery Domestic 10 (100%) 0 10 (100%)
(30 KLPD) Industrial & 188 (54%) 162 (46%) 350 (100%)
gardening
Total 558 (20%) 2297 (80%) 2855(100%)

Water requirement for proposed Chemical plant is to the tune of 601 CMD. Out of 601
CMD; 475 CMD will be fresh water, 115 CMD will be recycled water from
proposed ETP & 5 CMD will be treated water from proposed STP For domestic purpose
total 6 CMD fresh water will be used.




Water requirement for existing industrial activities of sugar factory & co-gen plant is to the
tune of 2495 CMD. Out of this total water 2160 CMD will be Condensate from sugarcane
will be recycled in process and 335 CMD fresh water taken from Bhima River.

For existing distillery operations total 360 CMD water is required. Out of this 162 CMD will
be CPU treated water, 198 CMD fresh water is used for fermentation dilution, cooling tower,
boiler makeup. For domestic purpose total 10 CMD water is required. Fresh water is taken
from Bhima river.

b. Effluent Treatment
i) Domestic Effluent-

The domestic effluent from proposed chemical unit will be to the tune of 5.5 M*/ Day; same
will be treated in to proposed STP under integrated project complex. Treated water from
proposed STP will be forwarded to green belt.

ii) Industrial Effluent-

The effluent generated from the proposed industrial activities comprise of effluents from
process — 22 CMD, Acid Recovery plant -39 CMD, washing- 2 CMD & R & D Lab and QC
Lab & Pilot plant - 2 CMD will be treated in proposed stream — | ETP further cooling tower
BD- 45 CMD, Boiler BD- 4 CMD, Scrubber- 0.5 CMD, Other utility operations 0.5 & DM
backwash for boiler- 2 CMD. This effluent would be treated in Stream -11 ETP and reusedin
Process. Thereby, achieving ‘Zero Liquid Discharge’ of theeffluent.

Details of effluents generated from proposed chemical plant and existing units of sugar
factory, co-gen plant and distillery are presented in following table.

Table 8 Effluent Generation in Chemical Plant

No. Description Effluent Generation Remark
(M®/D)

1 | Domestic 5.5 Proposed STP

2 | Industrial
a. Processing 22
b. Acid Recovery plant 39
= Washing yp - 65 M%D - Stream — .
d. R & D Lab, QC Lab & Pilot plant 2
e. Cooling Tower blow down 45
f. Boiler blow down 4
g. Scrubber 0.5 52 M*/D - Stream —II
h. Other utility operations 0.5
i. DM backwash for boiler 2

Total 117

Table 9 Effluent generation from for Integrated Complex

No Activity Effluent Generation Disposal Method
1 | Sugar (4900 TCD) Domestic - 48 Treated in Septic tank
& Co-gen (11MW) Industrial - 520 Treated in well designed upgraded Effluent
Treatment Plant (ETP)




No Activity Effluent Generation Disposal Method

2 | Distillery Domestic - 10 Treated in Septic tank

(30 KLPD) Raw Spentwash - 246 | The effluent generated from 30 KLPD
Conc. Spentwash-100 | distillery is in the form of raw spentwash.
Other Effluent-255.5 | Raw spentwash is treated in bio-
methanation plant followed by
concentration in MEE. This spentwash
were used for bio-composting.

B. Air Emissions

Under existing activities, 2 boilers of 70 TPH & 8TPH capacity is already installed in Sugar,
Co-gen & Distillery. Fuel used for 70 TPH boiler is bagasse (30 MT/Hr) and Biogas (2900
M?2 /Hr) and for 8 TPH boiler biogas of 350 M® /Hr is used. 70 TPH boiler is provided with
wet scrubber as APC equipment followed by stack of 72 M height and 8 TPH boiler is
provided with stack 25 M. Also, two D.G. sets of 625 KVVA each are installed in existing unit
which are only used during power failure. Following table gives details of proposed boiler &
DG Set.
Table 10 Details of Boiler and Stack

No. Description Proposed
1 | Attached to Boiler DG Set
2 | Capacity 15 TPH 500 KVA
3 | Fuel Type Baggase Diesel
4 | Fuel quantity 7.0 MT/Hr 70-80 Ltr/Hr
5 | Material of construction MS MS
6 | Shape Round Round
7 | Height, M 36 5M (arL)
8 | Diameter 1.2 0.15 M
9 | APC equipment Bag filter -

C. Noise Pollution Aspect
1. Sources of Noise

In the proposed plant noise generating sources generally are the boiler, reactors, compressors,
and D.G. Set. & from existing units of Sugar factory, co-gen and distillery; noise generating
sources generally are the boiler house, turbine rooms etc. The expected noise levels in these
sections would be in the range of 60 to 65 dB (A). All preventive measures such as regular
operation & maintenance of pumps, motors, and compressors would be carried out and
enclosures would be provided to abate noise levels atsource.

2. Control Measures

Isolation, separation and insulation techniques to be followed, PPEs in the form of earmuffs,
earplugs etc. would be provided to workers. D.G. Sets are enclosed in a separate canopy to
reduce the noise levels.

D. Hazardous Waste

Hazardous waste being generated from proposed chemical plant & existing operations and
their disposal method is presented in table 11 and 12 respectively.



Figure 2.4 Flow Chart of ETP (Proposed Unit)

¥ e e e Mam e - = > CHWTSDF

Stream- |
65 KLD Bar Screen Oil Removal <
—_— Chamber — Tank e Equalization Tank RO Reject
HighCOD, 1.5X1X1M 1.5X1X1.2M 5X4X3.5M
High TDS i
q = TR TR W Salts/Reslidue to CHWTSDF >
) arantr nit AW Liant
1. H = 34 P Caondensate
2. | COD mg/lit | 20000-40000 .
= i ulti Effect Evaporator
3._| BOD mg/lit | 2000-4000 Multi Effect B b
4. | TDS m g/l 5000-7000
Stream— Il :
52KLD Qil Removal o Flocculation Primary Tube e
pronoull S Fatisten ok |>) T o s seuter | Tk [
tow$gg, 1.EX1¥IM 1.5X1X1.2M 2 2X2X2.6M 3.5X3.5X2.4M IXZX2ZM
O -
1X1K2.8M T
=== —--Erenadudee __ _ W
Reject to IVEE :
1 .
. Secandar . Anaerobic
UF Feed Tank Collection Tube Settln:r Aeration Tank Filter
N 3X3X2.2M Tank [ 5XAX3M 5OX6
: 2X2X2M 4X4X2.3M X6M
RO Unit 1 A
UF System : : 1
1 RAS !
. ) A o SN
v v
RO Permeate — —
Y Tank No | Paramtr | Unit Ouelst _ _
AXAXZM 1. H — 7-5 Sludge Drying Sludge Drying
P — = Bed Bed
2. | cob et <250
3 Eﬁ} mgaﬁt =100 2X2X1.5M 2¥2X1.5M
4, | TCS malit <2100



Figure 2.5 Flow Chart of Sugar Factory ETP (Existing)

Effluent 1
£30 CMD Pre-Aeration
5 I 5| Equalizaticn Tank 5 Tank .
10X 7.5K3M 20X 10X 2M
Screen Chamber  Qil & Grease Tank
{25x2x1.2M) {31x2x12M)
Reaction Tanks;
Return Activaled Sludge (ZaZ1Z2.5M)
Aeration Tank-1 e
17X 14 X 4M
T
|
1 !
¥ Excess Sludge Lxcess Sludge {
L e
1
L
— i
Storage L")
lank
No Para. Inlet Oudet 7K 7 X3M Pump
1 pH 2=b -8
2 Low 2,000- 2,500 < bl To L G
3 BOD 1,200-1,500 <100 Imigation 1"
Filtrate to Egualization Tank
4 TDS 1,200-1,000 « 1,100 m
Allparanetors in Existing Unilsin ETP Sludge Drying Beds
5 |ss 350400 100 | ma/lescept pid {6x 4?1 5\:\“;1 Nos
Figure 2.6 Flow Chart of Proposed STP
= Secondary
&6 mHday Bar Sereen Cum Aeration Tank .
— Settling Tank
—> O&GTank Equalization Tank —E—’ (MBBR} 3:1';5 6::
2X1X1.2M 3.5%3.5K3M 1.383%2.8M d
6“‘3 ;
i
i i
H 1
! RAS ¥
¥
i i Treated W, e
I | real ater Filter Feed Tank
h"J 2 Tank @ n HINIEM
ANIN2 M
Sludge Drying SludgeDrying
Bed-1 Bed-ll
2XZXLIM 2XZX1M
No | Parsmeters Unit Inlet Qutiet
L [vH — bE—78 7275 PSF— Pressure Sand Filter ————  Flowline
r | coo mg/lit S04 60D <30 ACF— Activated Carbon Filter
2. | eOD mg/lit 250 -300 <10 RAS — Raturm Activated Sludge | ============= Recirculation
3 | T mgMt | 250-400 3 P—Pump Line
5 | 0&G mg/lit b <10




Table 11 Details of Hazardous Waste from Proposed Unit

No. Description Cat | Proposed (MT/M) Disposal
1 | Process Residue 28.1 19.8 Forwarded to CHWTSDF
2 | ETP Sludge 35.3 4 Forwarded to CHWTSDF
3 | Empty Containers & Drums| 33.1 500 No. Authorized recycler
4 | Contaminated cotton 33.2 0.06 Forwarded to CHWTSDF
rags/other cleaning material

Table 12 Details of Hazardous Waste from Existing Units

No. | Hazardous Waste

Cat

Existing Quantity (MT/ M) Disposal

1 | Used Oil

5.1

1.48 Burnt in boiler.

E. Solid Wastes

Table 13 Solid Waste Generation & Disposal from Proposed Unit

No. Type of Waste Quantity (MT/D) Disposal
1 | Plastic & paper waste 0.8 MT/M By Sale as scrap
2 | Boiler Ash 126 MT/M Brick /Cement Industry

*Agreement with brick manufacturer shall be done under proposed expansion.

Table 14 Solid Waste Generation & Disposal from Existing Units

No Type of Waste Existing Disposal
MT/D
1 | Boiler Ash (Co-gen-Bagasse) 22 Given to brick manufacturers or manure
2 | Yeast Sludge 5 Used as Manure
3 | ETP sludge 0.16 Sludge is utilized as manure.
4 | CPU sludge 0.16 Used as Manure

F. Odour Pollution

There are different odour sources in a chemical plant, which include raw material & product
storage places, process operations, loading/unloading sections etc. which could give rise to
smell nuisance. To abate the odour problems, the industry shall take following steps and
actions-

1.

2.

All the feed, loading & unloading pumps for products and raw materials to be fitted with
mechanical seals instead of glands to reduce leakages through pumps.

The products and raw materials loading & unloading area shall be provided with fumes
extraction system comprising of circulation pump with blower and scrubber. The bulk
storage tanks will be connected to scrubbers for taking care of fumes coming out from
vent. Adoption of Good management practices (GMPs).

Arranging awareness and training camps for workers. Provision and use of PPE like
masks by everybody associated with odour prone areas.

Installation of appropriate, adequate and efficient exhaust and ventilation system to
remove and control odour from work zone areas.

G. Compliance with the Norms

All the relevant acts, rules and guidelines with respect to effluent treatment and disposal,
solid & hazardous wastes handling and disposal as well as in respect of emission handling

8




and disposal, wherever applicable, as specified by the Maharashtra Pollution Control Board
(MPCB) or any other concerned authority are strictly followed in the existing set up. Same
practice shall be continued in implementation of proposed project.

H. Environmental Management Cell (EMC)

JSL is already having an EMC functioning under its Sugar factory, co-gen projects &
Distillery. Members of the EMC are well qualified and experienced in their concerned fields.
This cell shall be further augmented suitably under establishment. Existing and proposed
EMC members are as under.

Table 15 Environmental Management Cell of JSL

No. Name of Member Designation Number of Working
Person(s)

1 Mr. S. B. Jadhav Managing Director 1

2 Mr. K. C. Kotkar General Manager (Distillery) 1

3 Mr. N. M. Kumbhar Chief Chemist 1

4 -- Representative of Env. Consultant 1

5 Mr. G.D. Yadav Environmental Officer 1

6 Mr. P. J. Pawar Lab Incharge 1

7 Mr. V. S. Jadhav Industrial Health & Safety Officer 1

The capital as well as O & M cost towards environmental aspects under the proposed &
existing activities would be as follows —

Table 16 Capital As Well As O & M Cost (Proposed & EXxisting)

. Cost Component (Rs. Crores)
No. Description Capital [Annual O & M
A | Proposed
2 | APC system (Bag filter + Stack (Height 36 M) Online 1.50 0.15
Continues Monitoring System (OCMS)
3 | Proposed ETP Stream - | & Stream - Il & STP, OCMS 2.60 0.25
4 | Noise Pollution Control 0.25 0.01
5 | Environmental Monitoring & Management 0.25 0.02
6 | Occupational Health & Safety 0.30 0.03
7 | Green Belt Development & Rain Water Harvesting 0.30 0.04
8 | Proposed CER (for 5 years after implementation) 0.8 -
Total (15 % of Capital investment) 6.0 0.5
B | Existing
1 | APC system (Wet Scrubber + Stack (Height 72M) for Co- 1.35 0.10
gen Boiler, Online Monitoring System.
2 | Existing Sugar Factory CPU & ETP, MEE, Biomethanation 3.50 0.37
3 | Noise Pollution Control 0.25 0.06
4 | Environmental Monitoring & management 0.25 0.02
5 | Occupational Health & Safety 0.50 0.05
6 | Green Belt Development & Rain Water Harvesting 0.50 0.10
7 | Existing CER 0.40 -
Total 6.75 0.7
Grand Total (A + B) 12.75 1.2




I. Rainwater Harvesting Aspect

= Total area of Plot — 2,25,133 M?
= Total Open space — 1,92,655 M?
= Average annual rainfall in the area = 625 mm.

> Rooftop Harvesting

= Roof Top harvesting area of 32,445 M?
» Roof Top harvesting yield is — 16,355.28 M?

> Surface Harvesting

= Surface Harvesting area of 1,92,655 M?
= Surface harvesting yield is — 60,204.69 M?

Hence, the total water becoming available after rooftop and surface harvesting would be 50
ML
16352.28 + 60,204.69 = 76,557 M*i.e. 77 ML

J. The Green Belt
Table 17 Area Details

No Units Area Details (Sq. M.)

1 Existing Built - Up Area — Sugar, Co-gen & Distillery 31,000
including roads & other amenity

2 Area reserved for future expansion of existing unit 21,100

3 Proposed Built - Up Area — Chemical plant 2,380

4 Open Space Available 90,667

5 Existing Green Belt Area (32% of total plot area) 73,200

6 Proposed Green Belt (3% of total plot area) 6,753
Total Plot Area 2,25,100

Criteria for Green Belt Development Plan

Emission of SPM, SO, is the main criteria for consideration of green belt development. Green
belt development is provided to abate effects of the emissions of SPM & SO,. Moreover,
there would also be control on noise from the industry to surrounding localities as
considerable attenuation would occur due to the barrier of trees in proposed green belt.

K. Socio-Economic Development

Socio economic study was carried out in 13 villages out of 24 villages within 10 Km radius
of the study area was carried out with the help of an interview schedule. 30 questions in
Marathi, which was drafted prior to and employed during the survey. Schedule was
administered in month of December, 2018. Refer Socio — economic profile in Chapter 3 of
EIA report for detailed information of socio economic aspect.

e The villages in the study area have basic facilities like drinking water, preliminary
educational infrastructure, toilets and electricity. However, most villages lacked good
roads, drainage and solid waste management system andPHC.

e Major crops grown in area are sugarcane, Sorghum, Wheat and millets. However,
after the installation up of the sugar factory the earlier food crops are replaced by
sugarcane as cash crop.

10



7) ENVIRONMENTAL MONITORING PROGRAMME